FFURUNO
REPLACEMENT INSTRUCTIONS
CAPACITOR INSTALLATION KIT OP05-143
AT-1575 ANTENNA COUPLER PCB

These instructions cover how to replace the PCB of AT-1575 antenna coupler for the SSB Radio
Telephone FS-1575.

Note: Check the PCB version before replacement. The replacement board should be ordered
before proceeding with these instructions.

The new board 05P0883-22 (Code: 000-176-005-12) is not included with this kit.

Where the new board is already installed in the AT-1575, board replacement is not required.

Replacement kit

The contents of the kit are listed in the following table.

Capacitor Installation Kit OP05-143 (Code: 001-476-140)

Name Type Code Qty.
Fixing Plate 05-062-0253 100-199-261-10 1
Clamp CKN-05 000-193-375-10 1
Washer Head Screw M4x6 000-163-176-10 2
Wire Assembly (Type AF) AF1160GG-L100 001-482-240 1

How to remove the old PCB

1. Unfasten the pan head screws (M4x14, 8 pcs.), then remove the cover.

(GO O WA O W—

N

[ o
¥
Fig.1: Antenna Coupler AT-1575

FURUNO ELECTRIC CO., LTD.

www.furuno.com



Note: Screws, plates and cables will be used agaln Do not throw them away.

N o gk~ wDN

8.
9.

| Washer Head Screw (M3x8 10 pcs. )

Fig.2: Inside of the AT-1575 (Before replacement of the board)

Check the version of the Board.

Disconnect the wires from TB5.

Unfasten the screw on TB4 (M4x6), then disconnect the shield cable.
Unfasten the washer head screws (M3x12), then remove clamp4.
Disconnect the coaxial cable from TB1.

Unfasten the washer head screw (M3x8,10pcs.,indicated in figure above) and remove the
protection plate (05-106-3707-0) from the board.

Unfasten the screw on TB2 (M4x6), then disconnect the wire assembly (Type AF).
Unfasten the screw on TB3 (M4x6), then disconnect the transmission cable.

10. Disconnect the cables from J1 and J2 connectors.

11. Remove the cables from Clamp 2 and Clamp 3.

12. Remove the cable from Clamp 1.



13.
14.
15.

16.

17.

18.

-z =

------

g Hex-nut -

-
Use a cutter to remove the double-sided tape on Clamp 3, then remove the clamp.
Unfasten the hex-nut with a spanner.

Fix the new clamp to the location indicated in the figure below. Use the double-sided tape
attached to the clamp to secure the clamp in place.

Fixing Plate |5

Use the hex-nut removed at step 14 secure the fixing plate. Recommended fastening torque
is 2.2 Nm.

Unfasten the washer head screw (M4x15) and the wire assembly (Type AF) from the right
side of the ground plate.

Washer
@ head screw

\ Wire assembly

(Type AF)

Fasten the wire assembly (Type AF, Supplied and Installed) together with
washer head screw removed on step 17. Recommended fastening torque is 1.47Nm.




How to install the new PCB

Washer Head Screw (M3x8, 10 pcs.)

Hithn
il _.. ﬂ : &

Vers‘i'on of the E)érd

(] i T
TB5 B8 Clamp 4 ]
. !

Protection =g

plate

#l Coaxial Cable

Fig.3: Inside of the AT-1575 (After replacement of the board)
1. Connect the cables to J1 and J2. Referring to the above figure, secure the cables with their

cable clamps.

Connect the transmission cable to TB3 with the screw (M4x6).

Secure the board with the ten washer head screws (M3x8) removed in the previous
procedure. Refer to the above figure for screw locations.
The protection plate (05-106-3707) should be installed together with the board.

Connect the coaxial cable to TB4, then fasten clamp 4 with two washer head screws (M3x12).

Referring to the figure below, connect the wires to TB5, then secure the shield wire to the

fixing plate with screw on TB4 (M4x6).

No. (Color): Name

1. (BRN): ANT
2. (RED): TUNE_OK
3. (ORN): ANT_BK
4. (YEL): TUNE_N
5. (GRN): RX_GND
6. (WHT): 15V

d 7. (BRK): GND



6. Fasten wire assembly (Type AF, supplied) to the fixing plate with the supplied washer head
screw. Recommended fastening torque is 1.2Nm

A
& 3 /(.
& 72

7. Check the gasket is engaged to the posts on the casing then fasten the cover with the pan
head screws (M4x14, 8 pcs.).

) ) 7S\
y i \J

O

Check these posts.

A ¥ S\ 7S y 4
\J \J 1

Fig.4: Gasket of the antenna coupler



10. ZFLRAWRIZ, TBADFHFEHRY (Max6) T, EET—TILDOL—ILFRIZHIEFHRFEBEELE
3., TB5 MiEHKEX. TRIOEY TI,

1(F):ANT
2(F%): TUNE_OK
3(#%): ANT_BK
4(Z): TUNEN
5(#%): RX_GND
6(8):15V

4 7(2):GND

%4 (TB5) DR

1. XHEDFRELARY (MAx6) ZE-> T, ERERSLFIE 19 TEY FHF1-#EINT AF & (Zi#EH)
ZEEBANALFIE 17 CTRYMSFEZZLRA2RICEAIELEFT EOMFIFRILY 12N -m) |

12 TRIZSBLT, y—RIZE->TWLWANXYFZTUDRD, 5—ADREEH>TWB E#EZEL
HEIRESNLFIE1 TRYNLE=FRaRDTIZEZHADHET.
) DAEFHOBEIL. BT AFBEAS—ETHADBICHEFE>TLWEWNWI &%
HRELTLESLY,

) CDORET—ADIRUZ )
A Bhes, (Gfsrm \

NITS——ZADINyFv



h7T 5 —&ERIA T FIE

IS O

© ~

FARELARY M3 x8(5H1077)

1

i) )

S

i

I

FoTFHHTS5— AT-1575 RER (HIRK L)
9501 T, BT AFREZEELZEY.
50T 2EL3IT, EMIAFRERERIEVY—TILEHBALET,
JI/02ax98—I2, ZERAIZEVS—TLEBALET,
IHFA (TB2) IZ. fIEBRY (M4x6) T, MMIAFEZEELZEI,
HFE (TB3) 2. 7RELRRY (M4x6) T, MITAFRZEELEY.

HERZFTREZLARY (M3x8, 10 hfr) TEIELZET.
{REEMR (05-106-3707) (&, HEWxLHEfMOLET.

mFE (TB1) 12, Ay —TIILZEZBELET.
Wz iR (05-077-2105) EFARELRARY (M3x12, 2 HFT) TRE#My—TILZETELET.
WmFE (TB5) IZ. BB —TILEBEELET,



13.
14.
15.

16.

17.

18.

Ny B—%F-THOSUTIOMAT—TEHERNL, V50T 3ZWMYNLET,
RINFEF-LT, ANAFT v+ (0589337) ZEILCTRYSLET,

TEOFIE17IZHARDBEY . 75 TV TWSAEET—TEHE> T,
XD 5T (CKN-05-R) ZBEY{TIHET,
E) v v7oRaEELEEEIZLTLESL,

FIE15 TRMYSNLERAFTY FEFELST, XHO7L X4 (05-062-0253) %
RYUFHTEDST EEOFFITRILY 22N m),

F—RBEAROFRELRRY (MAx15) &, EMIT AFEEZRYSNLET,

|

FIFE18 TRMYNLEFARELLARY (M4X15) ZFE-T. XHBOEMIAFELFIFE18 T
HYSLI=EINT AF B2 O LET EEOHFFRILY 14N m),

!

30° 2
(B%R7T)




) RYSNLERD BAR. RERET—TILVEBEFEALETOT EEZLANTLCESLY,

D

[ B SR ELRAT M3X8(EHONR
foma, ) e 9
.- /

i~

,,,,,,,,
,,,,,,

aaaaaeag@

o

.......

_____

FoTFHHTS5— AT-1575 RER (FARIZHLET)
2. ERON—TaoEERELET.
3. WFH (TB5) M5, ESE7—TILEHLET,
4. IHFE (TB4) DFERY (MAx6) HEH. EHET—TILDL—ILEEHNLET,
5

mFE (TB1) DWMARICH DT AELARY (M3x12) % 2 AFTiEsH. REy—TILD
Bz R (05-077-2105) Z4 L 4.

6. ImFHA (TB1) Hhi>, EEHT—TILENLET,

7. EBRZEBETELTWS, 7RELRRY (M3x8, 10 HFT) &L1R#EHR (05-106-3707) #4 L F T,
8. FE (TB2) MFERY (M4x6) H4EH. HMIT AFEENLET,

9. IHFE (TB3) DFRELRARY (M4x6) ZHEH., EET—TILEHNLET,

10. J1/J2ax9 83—, ZERAIZEVTr—TILENLET,

1. 950TF 2050730, BMIAFREZERIZEVY—TJILENLET,

122 95T 1hi, NI AFEZNLET,

-z = &

.......

[



GND fiEZE+ v  OP05-143
Hh7T S5 —HRZBBERE

AEFEE(L, SSBEZFEMFS-15T5DF VT FATS5—, AT-15T5 [ZBYFITFS N TWNE AT S —EHIK
FRXBIBHFIEEZTLHLTOWET., KXV EATS—EHKR BIRFE) #FE->T. XEDEEEFIE
BYITEZEL TS,

) FEORIE. FTHLWATS—ER (%% : 05P0883-22 21— K : 000-176-557-12) %
BRFRLTLESW, I TIZ, EEBOHFLWLWATS—HIFARYF TS A TLBEEE.
AxXy rEANV-EROXTBELIFTETYT,

AT
GND fiEZF v bk OP05-143 (a—F : 001-476-140)
&% B a—FK BE
I AF B AF1160GG-L100 001-482-240 1
TLRAR 05-062-0253 100-199-261-10 1
FRELRA M4 X 6 000-193-375-10 1
D507 CKN-05-R 000-193-375-10 1

H 75 —ERES L FIE

1. HTS—H—ZRADOFRaART (Max14, 8 HET) #WMYSML. 72 ZFBITET.
) JAFERTBEIC. ROy F I T, XYy FUORTAGENESITL TSI,

FRaARY

M4 x 14 (8HFT)
= /
@7 T [e\ rl

g D

Q ] 1J

B S U SR U
TT
FoT+THhTS5— AT-1575

HHESHRAL
wwwtaranocom AN IARNTALA
(1705, TEHI) FS-1575

00019345210






